



<b>MACAUTO INDUSTRIAL CO., LTD.</b>	
Name: ES360XA 割草機 鐵灰色 歐規 比利時 EuroGarden 14年版-單槍/有修邊機/鋸盤	
Item Code: DP 81115A00069-1301	
Material:	Date: 12.25.2014
Drawn By:	Scale: 1:17
Designed By:	Dimensions  mm  inch
Approved:	Sheet 1 of 1

Item	Description	Qty	Macauto P/N	
(A3~A5+A8~A9+A15)	Handlebar Assembly	1	38137A00066-0102	■
A1	Safety Cover, Yellow	1	28182A00261-0101	
A2	Circuit Breaker Strip, Black	1	47659A00001-0101	
A3	Push Button, Yellow	1	28163A00070-0101	
A4	Spring, Push Button, D1.0*ID15.5*L30	1	26127A00062-0102	
A5	Handlebar Upper Housing	1	18137A00071-0102	
A6	Slider, Handlebar		28124A00001-0108	
A7	Spring, Slider	1	26127A00128-0102	
A8 + A9	Lever Set (R + L)	1	18137A00023-0105	
A8	Lever, Right, Black	1	18137A00024-0103	
A9	Lever, Left, Black	1	18137A00025-0105	
A10	Spring, Lever	1	26127A00129-0104	
A11	Dust Cover, Thermal Breaker, Handlebar	1	28129A00079-0101	
A12	Thermal Breaker	1	24124A00045-0101	
A13	Wire, Thermal Breaker, Red, #12/1015 L=130mm	1	24138A00203-0101	
A14	JB-18-2335 Switch 35A	2	24124A00043-0101	
A15	Main Cable, #12 L=1780 mm	1	24138A00229-0102	
A15	Handlebar Lower Housing	1	18137A00072-0102	
A16	Switch Cable with Indicator Light	1	14133A00124-0101	
A17	Handlebar Lower Housing	1	18137A00072-0102	
A18	Screw, 3.5*20mm, Handlebar Housing	14	46197A00246-0101	
A19	Upper Handlebar Steel Tube	2	16137A00003-0104	
A20~A25	Lower Handlebar Sets	1	36137A00032-0101	
A20	Lower Handlebar, Right	1	16137A00012-0103	
A21	Lower Handlebar, Left	1	16137A00013-0103	
A22	Bolt, Handlebar Connector	2	46196A00022-0102	
A23	Knob, Handlebar Connector, Black	2	28163A00018-0104	
A24	Spring Washer, Lower Handlebar	2	46199A00024-0102	
A25	Knob, Quick- Connect, Black (Small)	2	28163A00044-0101	
B1	Cover, Battery Pack	1	18181A00110-0102	
B2	Pin, Battery Pack Cover	2	28135A00030-0101	
B3	Screw, 4*16 mm	12	46197A00154-0102	
B4~B7+F7	Back Cover Cover	1	38183A00075-0701	
B4	Guard, Discharge, Silver 877C	1	28183A00066-0701	
B5	End Cap, Discharge guard	2	48193A00019-0102	
B6	Bar, Discharge Guard	1	26114A00072-0103	
B7	Spring, Discharge Guard	1	26127A00285-0101	
F7	Warning Label 140 x 35mm	1	43192A02769-0101	
B8	Bar, Bagger & Chute, CE5.3	1	26114A00143-0102	
B9	E clip	2	26199A00039-0101	
B10	Button, Push, Orange	1	28163A00061-0101	
B11	Spring, 19mm, Length	1	26127A00221-0101	
B12	Base, Fixed, Push Button	1	28148A00303-0101	
B13+B14	Upper Housing, Grey 419U + Safety Key Cover	1	38181A00141-0601	
B13	Upper Housing, Grey 419U	1	18181A00117-0601	
B14	Cover, Safety Key Hole, Grey 419U	1	28183A00071-0601	
B15	Plastic Plate, Upper Housing, Right	1	28116A00068-0101	
B16	Plastic Plate, Upper Housing, Left	1	28116A00069-0101	
B17	Screw, 5*20 mm	6	46197A00072-0102	
B18	Plastic Plate, Upper Housing, Front	1	28116A00067-0101	
C1	Screw, 4*14mm	4	46197A00257-0101	
C2	Main Cable Retainer	1	28126A00085-0101	
C3	Motor	1	14136A00044-0106	
C4	Battery Fixer	1	28158A00007-0102	
C6+C12~C13+C15~C19	Plastic Cover	1	38183A00076-0103	■
C6	Screw, 4*12mm	19	46197A00060-0102	
C12	Wire, Black, #16 L=200mm, Trimmer	1	24138A00044-0103	
C13	Wire, Red, #16 L=120mm	1	24138A00208-0101	
C15	Support, Trimmer Arm	1	28183A00039-0110	
C16	Flap, Trimmer Arm Support, Yellow	2	28183A00060-0203	

<b>Item</b>	<b>Description</b>	<b>Qty</b>	<b>Macauto P/N</b>	
C17	Hinge, Leading Channel	2	26135A00041-0101	
C18	Spring, Leading Channel Hinge	2	26127A00105-0102	
C19	Electrical Contacts	2	26177A00023-0104	
C7	Switch Upper Cover	1	48165A00155-0102	
C9	Rocker Arm	1	28126A00084-0102	
C10	Wire, Blue, #12 L=350mm, Switch	1	24138A00210-0101	
C11	Wire, Yellow, #12 L=320mm, Switch	1	24138A00209-0102	
C14	Contact, Electrical, CU Connector	2	26177A00009-0103	

Item	Description	Qty	Macauto P/N
C20	Nut w/ Flange, Blade	1	46198A00040-0102
C21+C8+C5	Mower Lower Deck Assembly	1	38146A00115-0202
C21	Deck, Mower, Lower	1	18146A00108-0202
C8	Stopper Lower Housing	1	28193A00015-0101
C5	Flame-Resistant Block Upper Housing	4	48165A00165-0103
C22	Rear Axle Cap	1	28183A00009-0106
C23	Screw, 4*12mm	2	46197A00131-0102
C24	Screws w/ 3mm Lock Washers	4	46196A00205-0103
C25	Blade Adapter	1	26149A00009-0102
C26	Cutting Blade	1	26143A00025-0103
D1	Front Wheel (Tire+Frame)	2	29044A00005-0103
D2	Plastic Axle Bearing	8	28145A00001-0103
D3	Front Axle	1	26135A00004-0110
D4	Flat Axle Washer	4	46199A00018-0103
D5	Axle nut	4	46198A00039-0101
D6	Front Wheel Cap	2	28182A00094-0501
D7	Metal Axle Plate	5	26177A00014-0103
D8	Rear Wheel (Tire+Frame)	2	29044A00006-0103
D9	Rear Axle	1	26135A00008-0111
D10	Rear Wheel Cap	2	28182A00095-0501
D11	Front to Rear Axle Connector	1	26158A00009-0102
D12	Connect Nut	2	46198A00016-0102
E1 ~ E7	Battery Pack	1	34141A00068-0108
E1	Battery Box	1	28152A00046-0101
E2	Battery 12V, 10Ah	2	14141A00014-0204
E3+E5	Battery Box Cover+Terminal		38182A00117-0101
E3	Battery Box Cover	1	28182A00249-0101
E5	Terminal	2	24131A00019-0103
E4	Charging Plate	1	14133A00112-0105
E6	Battery Wire in series	1	24138A00189-0101
E7	Screw 4*14mm	2	46197A00086-0102
F1	Handlebar Instruction Label 35 x 30mm	1	43192A02764-0101
F2	Label of cutting length	1	43192A02108-0101
F3	Production Date Label 60 x 7mm	1	43192A02136-0101
F4	Serial Number Label 80 x 60mm	1	43192A00104-0101
F5	Warning Label 101 x 83mm	2	43192A02769-0101
F6	Warning Label 101 x 83mm	2	43192A02638-0101
G1	Plug	1	48193A00156-0102
G2	Charger	1	14134A00056-0102
G3	Bagger steel frame	1	26116A00308-0102
G4	Mulching Bag	1	37673A00017-0101